

IYU SAILCLOTH TEST REPORT

Test Report Date :Oct 12 , 2016

	Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%		
						Warp	Fill	Warp	Fill		Warp	Fill	45°		10lbs	25lbs	50lbs	100lbs	lb	N	
1	270PE	White	0.3	62	264	10.80	9.03	48.04	40.17	200	446.55	394.81	314.30	lb	Warp (1)	0.020	0.059	0.137	0.374	56.6	252
Lot No: 12-01-003						11.94	9.61	53.11	42.75		1986.25	1756.11	1398.01	N	Fill (2)	0.019	0.070	0.217	0.734	42.1	187
						10.84	8.99	48.22	39.99						45° (3)	0.109	1.735	2.653	3.827	13.8	61.5

